15

%(//4(’)/1/ g 7

ki doy - 102!

f Via Pl A

15

16




SPARE PARTS LIST OF KM0404104 (PUMP) PAGE:1
Fig.NO. PART NO. DESCRIPTION QTY Fig.NO. PART NO. DESCRIPTION QTY
1 KM0404104P-1 PUMP COVER 1 26 KM0404104P-26 Tg\lylv(])]'"r (F:FII; £ 1
2 KM0404104P-2 O RING 1 27 KM0404104P-27 | STOP SWITCH 1
3 KM0404104P-3 | SEALED WASHER 1 28 KM0404104P-28 | SCREW M6%18 4
4 KM0404104P-4 SCREW M6+45 4 29 KM0404104P-29 | CONNECTOR A 1
5 KM0404104P-5 MEC;IEIX\ECAL 1 30 KM0404104P-30 [ SCREW M8*16 2
6 KM0404104P-6 IMPELLER 1 31 KM0404104P-31 WASHER 2
7 KM0404104P-7 DIFFUSER 1 32 KM0404104P-32 BEARING 1
8 KM0404104P-8 O RING 1 33 KM0404104P-33 | CONNECTOR B 1
9 KM0404104P-9 PUMP BODY 1 34 KM0404104P-34 PEDESTAL 1
10 KM0404104P-10 OUT\{;&E;]}E;:{LED 1 35 KM()404104P-35 SCREW M8*20 2
11 KMO0404104P-11 NUT M8 2 36 KMO0404104P-36 NUT M8 2
12 KM0404104P-12 | SCREW Mo6*18 4 37 KMO0404104P-37 NUT M8 4
13 KM0404104P-13 O RING 2 38 KM0404104P-38 CUSHION 4
14 KM0404104P-14 | WHORL PLUG 2 39 KM0404104P-39 | WATER FILTER 1
15 KM0404104P-15 SANNER 2 40 KM0404104P-40 WATE(I} AF;LTER 1
16 KM0404104P-16 PIPE 2 41 KM0404104P-41 CLAMP 3
17 KM0404104P-17 | SEALED WASHER 2
18 KM0404104P-18 | OUTLET FLANGE 1
19 KM0404104P-19 | INLET FLANGE 1
20 KM0404104P-20 | CHECK VALVE 1
21 KM0404104P-21 | SCREW M6*18 3
22 KM0404104P-22 | SCREW M8*20 2
23 KM0404104P-23 | SCREW MS§*30 2
24 KM0404104P-24 HANDLE 1
25 KM0404104P-25 NUT M35 1




KM139F GASOLINE ENGINE

®e, Pert W0, Fari Haoe Qte) HO, Part HO, Part fipwg Q] 80, Pprt HO, Part Hyos Qty
V[ VE34F. 1.2 Screw 1135 YE3IF. 4-D Ring 2070 [GB/TI074. 3 | Screw M5 X8 1
2 | YE40F-3A. 3-§Sign Vi3g [139F. 9.3 0i) ring v 7Y 1139F 4 Wuffie 1
3 [139F. 2.1-2 |Qurside Cover |1 |37 {y39F 9-5 Socond Piston Ring) 1| 72 |GB/T9074. 12 Screw WS 50 2
4 [139F.2.1-1 [ Filter Hey 1138 {139F.9-4  |Flest Pistan Ring | V] 73 [GB/T9074.6 |Screw w5 x 16 !
S1GR/T6Y70.Y {Hur M5 2139 1139F, 1) Cylinder v 74 {)39F.3 CyYinder Cover |}
6 1139F, 2,113 affler 1140 {139, 23 |Admitting Gasked V| 75 139F-) Huffle Cover 1
7| 6B/7845  |Serew STA.2w13-PH) Y | 41 |(msvan Screw Msx 75 | 2] 76 1129F-3 Fly Wheel Cover])
g [139F. 2.1 1-2 Chote 1142 [139F.2-2 | Adwitving Pipe | 1| 77 (K904 0 & ) B4 g~ th-Coill
9 N29F 2.0.). Y inside Cover 1143 YI9F-6 Board 1118 Fly Wheel 1
10 139F. 2, 3, 1-)| Choke Handle 1144 {(B/T9074,5 |Screw HSx2 41719 [139F. 5. Parking )
1Y 1 VI9F. 24 Windpipe 1145 1139F, 2-) Gasket V]8O (GR/TEITA, 2 {Hur MI0x1, 25 |
12 1 )39F, 104 Starter V146 |i9r a2 Carburetor V] 8y [ 1E%F-3 Gasket 2
13 ] 13%F.8 Seq) V)47 [CB2452.) 0 Ring 5x02,65] 1| 83 |JB40F-5,64 | Expgnder )
15 1GB/T3074. 13| Serew W5 > 20 10} 4R | ASKTC Spark Plug 1|84 |VE40F-5-1) | Washer 2
16 1139F, 9-24 | Start Keel T4 5% [ 139F 1) Cylinder Cover | )| 85 E40F-3-12 |Screw Pin 2
17 | V39F, 8- Fan V152 16a/T9074, 1)) Screw M3 =25 &8s Fuzl Pipe 3
18 | 139,91 |Grank Shaft 1] 83 | y39F-5 Cylindor o Cashpt] V| 87 NE3GFF. 8,1-}|Plug )
Y9 1 141F-9 Dipstick 1154 | 139F, 7-8 Rocker Pin 188 Fuel Pipe }
20 | 142F-10 Seq) 1|35 | 139F, 7-7 Rocter 2184 NEIF 9. 2-3B{Clegner 1
2V 1GB/T9074, 13 [ Screw H3X 16 1156 |139F 7-5 Adjust Hut 2190 1138F. 1 Fuel Tank 1
22 | GB/T9D74. 4 {Screw M3X3 1437 1 139F. 7-% Iih Seat 2191 NVE3I2FL.6. 2-4| Chain )
13 | G8/19074. 13| Screw W5 x 55 4 58 | v43F, 9-1 Spring Seat 2192 [VE32FRL. &, 2-3 End Cover i
24 1119F-4 Board Y153 139 710 | Spring 2193 VEIZFL, 6. 2-H Inside Cover 3
15 1139F, 7-18 Bosrd V160 [ yaar 712 | boput Valve Viod [EB-415,4.L1-1 | 1nteg )
16 [119F, 7-19 | Reed V8 1 A39F, 1-00 Output Yalve | 17195 004201 3.1-3|Caster 1
77 1139k, 3116 {Lrank Case 1162 11397, 73 Below Rocker 2196 [139F.1,1-1 |Fuel Tank Lid 1
28 {68)19,) Pin B4 xR 3163 1y9R 1-4 1ib 21499 | 3WF-3-7 Fire Sign )
29 | 1I9F-94 031 Sign 1164 1 19F, 3-2 Pin Zlagg | 1I9F-10 Fusl Tank Hog |1
30 [ER-650-2 Sign 1165 [139F, 1 Cover 1

3y 1V39F 6 Sea ) 1| 66 |CB/TON74, 4 | Screw Md =16 5

32 | GBY09Y ¥ey 3x5x13 167 |139F, 7-23 Board 1

33 1139F 9,2 Piston 1168 |139F,7-22 Can Wheel )

34 11I9R 95 Piston Pin 1] 6% J139F12 8o rd 1




